
pal.ts list
pant no"'lVQiEigl

printed in U.S"A.
price .3Ei

aLrtolrratic
chain siarrusi

HOMELITE ll l^( rii(o \
\

Homelite Division of Textron lnc

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



TOOLS & SERVICE MATERIALS
.ANVI L-Bearing removal (crankcase)
ANVIL-Bearing removal (crankcase & backplate)

ICD TEST LAMP
COLLAR & PLUNGER
KEY-Hex socket
GAUGE-Feeler (.015/.016 thick) pink
PLIERS-Retaining ring
PLUG-Seal installation (crankcase)

.PLUG-Seal removal (crankcase)

SLEEVE-Seal assembly (crankcase)
.PLUG-Seat installation (backplate)
.PLUG-Seal removal (backplate)
.PLUG-Seal removal (backplate)
PLUG-Bearing & seal installation & removal
PULLER-Rotor removal
REAMER-Valve seat
TOOL & PLUNGER-piston pin
WRENCH-Combination (5650 only)
WRENCH-Combination (S650E only)
WRENCH-Socket (5650 only)
wrtgrucH-spanner
LOCTITE

ACCESSORY

ROPE-Starting #5, 250' reel
TUBING-Rubber (10 ft.)

PAINT

SPRAY CAN-Black
SPRAY CAN-Red

.Denotes new parts
fPart number change only

23846-8
23846-2
A-24994
A-24876

22126
22486
22828
24966,

A-24986
23759

17924
17Ufi
17027

17025
A-24851
A-24884
A-24871
A-24284

A-23937-B
68651

A-23696-A
23488-B

57084-1
70310-99

22772
23475

2
I-* ALWAYS FURNISH MODEL AND SEHIAL NUMBEH WHEN OBDERING PABTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



6 4i,
1j-

5--

Supen 650 S. Supen 65OE autornatic saws

FIGURE 1

. '27

t,

Y

Y

2

E

€

62

No. Descriolion Parl No. Otv- No. Description Part No. Qtv.
1 SNUBBER-Bear

SCREW-Hex Sems, 8-32 x %
TRANSFORMER

I ncludes:
SCREW
GROMMET (shown in Fig. 3)

SWITCH-G rounding
I ncl udes:
NUT-Hex

PLATE-lndicating (RUN-STOP)
SHIELD-Cylinder
NUT-Hex, 10-24
SCREW-Hex Sems, 10-24 x 3zi

RETAINER-Nut
RECEPTACLE-Transformer
LEAD-Module
CONTACT-Transformer
CONTACT-Ground
SCREW-Pan hd. Plastite, #6 x %
SCREW-Hex Sems, 10-24 x %
BRACE-Cylinder shield
SPACER*w/stud
HOUS I NG-Rewi nd starter

I ncl udes:
BUSHING-Starter rope

GRIP-Starter rope
I ncludes:
INSERT-Rope retaining

SCREW-Pan hd., 10-24 x 1/z

SCREEN-Starter housing
WASHER-Betaining
BUSHING-Starter post
ROPE-SIarter (48" long) n5
PULLEY-Starter

I ncludes:
WASHER-Flat

A-1 2803-A
88026

A-12299-A

70068
12191

A-57716

72084-41
12793-A
1 2606-28
81 208
88022
ttott

A-7OOBB
A-12719

12788
70720
82215
88020
12773

A-70552
A-12812

67 177
A-69962-A

7001 B-A
82216
12625-A
12789
1 2639
5BBO6

A-70198

70363

tzbSt
I ZbJb-A
12634
1 2635-A
12957

A-707 27 -1

82254
70399
BO548
70400
67586-1 A
12134
82251

A-127 46
A-70160-4

A-70694
70693

A-701 59

12825
12824-1
88024

12940 2
81009 2

70717 2
12860 2
12969-2 1

82283 2

82316 2

A-12739-18 1

1

5
1

2
1

1

1

1

1

2
c

2
1

1

2
'1

2
11

1

1

1

.1

1

1

1

1

1

JI RING-Retaining
32 SHIELD-Rewind spring (outer)
33
34
35

"36

SPRING-Rewind
SHIELD-Rewind spring (inner)
LOCK-Rewind spring
COVEB-Starter

37 SCREW-Pan hd., B-32 x 1/z

38 PLATE-Guide bar (inner)
39 SCREW-Truss hd., 6-32 x %40 PLATE-Guide bar (outer)
41 PIN-Guide bar adjustmenl
42 COVER-Gear
43 SCREW-Pan hd., 6-32 x %
44 SCREW-Guide bar adjustment
45 COVER-Drivecase

I ncludes.
ADJUSTOR-Guide bar
BUSHING
GUARD-Cha in

I nc I udes:
WASH ER-Belleville
NUT-Hex,8-32

DECAL-Super 650
NUT-Hex ilange, s/u-.1 6
SHIELD-M uff ler
SCREW-Soc. hd. cap, 1/a-24 ,. t1o

SCREW-Soc. hd. cap, 1/a-2O r s1o

MUFFLER
ARRESTOR*Spark (std. 5650,

Opt S6s0E)
CAP-Muffler exhaust
SCREW-Hex Sems, 10-24 x %

6
7
d

I
10
11

12
'13

14
'15

'16

It
1B
10

20

21
22

3
1

2
,l

1

1

2
1

1

46

4B

49
50
51
52
53
54
qq

56
57

-23
tq

'25
26v ZI
28
29

.30

58
59
60
61
62

1

1

2

2
2
1

PLATE-Bumper (5650, long spike) 69275
NUT-Hex. 10-24 B1 2OB
PLATE-Bumper (short spike kit ol two)A-24889

lncludes items 59 and 61

- Denotes new parts

, 
t,:----"

ALWAYS FURNISH NIODEL AND SERIAL NUN4BER WHEN ORDERING PARTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



Supen 650 & Supen 650E autornatic saws

lo c'cts!

v

Y

tl89 10

36

2

*.3"u,
[uls! lirc '\

FIGURE 2

ALWAYS FUBNISH MODEL AND SERIAL NUMBEB WHEN ORDERING PARTS

>
to c cas! #

.\$1b

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



Quoen 650 & Suoen 6sOE autornatic saws

No. hrcrlofforr Prrl Na lit{v t{o. Descrlolion Parl No- Olv-
1

2
3
4
5

'6
7
I
I

10
11

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

29
30
31
32
33
34
35
36
37
38
39
40

HANTI-E-Throttte
lncludes:
SPRING-Conical
BOOT-Sealing
ROD-Throttle
SPACEB-HeaI insulating'
CONNECTOR-Carburetor
GRIP-Throttle handle

RING-Retaining
LEVER-Choke
ROD-Choke
PIN-Pivot (compression arm)
PIN-Trigger
TRIGGER-Throttle
SCREW-Pan hd., 8-32 x %
SPRI NG-Torsion (compression arm)
CAM-Compression release
Pl N-Pivot (compression cam)
RING-Retaining
COVER-Throttle handle
NUT-Hex,8-32
SCREW-SeI, 1O€2 x %
A RM-Compressinn release vabe
SPRING-ToBion (compression arm)
VALVE-Check (inlet)
VALVE-Check (outlet)
LINE-Manual oil discharge
NUT-Filter cover mounting
COVER-Air filter

lncludes:
BUSHING-

INTAKE-A|r (air filter cover)
NUT-Push-on spring
FILTER ELEMENT-A|r
SCREW-Hex Sems, 1O-24 x 2
TUBE-Air intake
SHI ELD-Carburetor chamber
SCREW-Shoulder
VALVE-Compression release
BUTTON
NUT
PLUNGER-Oil pump (manuat)

lncludes:
"o" RrNG"
"o" RrNG

NUT-Hex, 10-24
ISOLATOR-Vibration
SCREW-Hex Sems, 10-24 x %
NUT-Push-on
DEFLECTOR-Air (carb. chamber)
SPRING-ldle adjustment
SCREW-Idle adjustment
GROMMET-Carburetor needle
cARBURETOR-(WB-2)
scREw_Fil hd., 10_24 x z/, (s650)
scREw_Fit hd., 10_24 x z/, (s650E)
HANDLEBAR-Wrap around (5650)
HANDLEBAR-FIush cut (S650E)
CAP-Fuel filler.

lncludes:
VALVE-Check (oval duckbill)
FILTER-Filler cap
GASKET-Fue| cap
CHAIN-Bead
SCREW-Pan hd., Plastite, #6 x 7a
RETAINER

CAP-Oil filler
lncludes:
VALVE-Check (oval duckbill)
FILTER-Filler cap
GASKET-O|I cap
CHAIN-Bead
SCREW-Pan hd., Plastite, #6 x %
RETAINER

TANK-Fuel and oil
lncludes:
BUMPER-Fuel tank

LINE-Fuel
PICK UP-Fuel

lncludes:
FILTER_FeIt

FINDER_OiI
LrNE-Oir
LINE-Oil, flexible
ELBOW-90', oil line
SPACER-HeaI insulating
WASHER
SCREW-Hex Sems, 10-24 x 3/a

BRACE-Throftle handle

A-12813-A

12867
12799-A
12642-A
12991
't2623
70019-A
69071
12620
12643
12682
1 2983
12618
822s3
1 2681
12621
12680
12683
12616-2A
81223
128,j/.
1ru-1
12606

A-12987
A{O0z
A-7fi)79
A-12112-1
A-12816-A

12110
1289it
12140

A-12742-A
88028

A-127U
12889
12861

A-12712
650&4
65082

A-68061-A

58406
5W74

81 208
A-1 2708-8

88020
1 2903
12894
12784
12783
't 2891

A-12717
82257
82257

A-12714
A-12898
A-69500

69451
69454
69501
69502
82256
69503

A-12222

6945't
69454
12126
69502
82256
69503

A-70567

1 2863
70310-42

A-59251

59253-1
A-64293

70310-48
63605
1 2661
12979
12984
88022
't2610-28

€
44
45
46
47
48
49
50
51
52
52
53
54
55

1

5
4
2

56
57
58
59
60
61
62

63
64
65
66
67
68

'69

70
"71

72

73-74
"75

76
77
78
79
80

'8141
42

2
1

1
'l

1

1

2

1

1
'l

2
1

1

1
'l

1

1

1

1

1

2
6
1

'Denotes new parts

t

I

i

L
ALWAYS FURNISH MODEL ANO SERIAL NUMBEH WHEN ORDEFING PARTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



.!"-

-tsr

Supen 650 S. Supen 65OE autornatic saws

No. Description

I

I

I

\)l
l

l

l

I.i

il
d

l

l
I

l

l

I

l

l

l

I

l

j

U
2
2
4
4

l0

ll

1

1

1

4

No. Description Pan ilo'---QE- Part No. Oty.

1 WASHER-Conical
2 SCREW-Socket hd., '10-24 x 1

3 SPARK PLUG (CJ-3)
SPARK PLUG (UCJ-4G) accessory
SPARK PLUG ("J" gap type) accessory

4 GBOMMET-Spark plug
' 5"'a"r'*""t,*Oa*' r.:qa,.', lncludes:

PIN-Cam guide
SCREW-Hex Sems, 8-32 x 7e
BRACKET-Oil pump retainer
"o" HlNG
"o" RING
"o" RlNG

CRANKCASE
lncludes:
STUD-Guide bar
BEARING-Roller
GEAR-Worm
FITTING-Tube
SEAL-Main

CONNECTOR-EIbow 90"
FITTING-Straight
LINE-Flexible
SHIELD_Heat
SCREW-Pan hd., 8-32 x 3/e

WASHER-Thrust
RACE-lnner (S650)
BEARING-Needle (unit cage) 5650
SPROCKET-Rim (7 tooth

.404 pitch) 5650
HUB & DBUM-7 Spline (3650)
RACE-lnner (S650E)
BEARINc-Needle (unit cage) S650E
SPBOCKET-Rim (8 tooth

.404 pitch) S650E
HUB & DRUM-6 Spline (S6s0E)
WASHER-Thrust
WASHER-Thrust
SPRING-Clutch
SHOE-Clutch
SPIDER-Clutch
COVER-Clutch

lncludes:

126i!1
82246
70210-S
68713-S
69027-S
't2191

A-127n4

A-12712
75120
't2794
88029
12623
1 2858
't2622-A
12648
1 2669
12298
82194

A-1281 1

12659
A-70274

80345
7W78
70236-1

A-70610
A-70473

7040!,
53/,44
67s59
1 2859
1 2896
88022
1 2640
83056
65375
58756
63877-B
81 236
88020
88026

A-'t2723

12108 1

88026 1

12076 1

12854 'l

120S5 1

12853 2
A-70470 1

58334-A
70409
12071
69833
1 2306
31734
68393
703't 0-16
12777
82253
1 2668
12882
64124

2
1

2
2
1

1

63285-5 1

A58727 1

12666 1

65393 1

65960 1

A-65991 1

12907 1

12667 1

67441 2
69754-'l B 6
65723-24 1

A-24921 1

4
4
1

1

1

1

1

40
41
42
43
44
45

'46

'47
'48
49
50
51
52
53

-54

55
56
57
58
59
60

61
58
59
60

61
62
63
64

"65
-66

67

6
7
8
I

10
11

.12

13
14
15
16
17

18
-19

VALVE-Compression
RING-Fletaining

DEFLECTOR-Air
SCREW-Hex Sems, 8-32 x 7o
CONNECTOR-Carburetor
SPRING-Garter
MANIFOLD-lntake
GASKET-l ntake manifold
MODULE & CORE
TIE-Cable (module leads)
SCREW-Hex Sems, 8-32 x 1%
PISTON & PIN

I ncludes:
PISTON RING

ROD-Connecting
I ncludes:
SCREW-Soc. hd., 10-32 x 7s

KEY-Woodruff
CRANKSHAFT
BEARING-Cage (14 rollers)
PLATE-Back

I ncludes:
BEARING-Roller
SEAL
"o" RING
RETAINER-Lead

CLIP-Wire (switch lead retainer)
SCREW-Hex Sems, 10-24 x %
ROTOFI-Magneto
WASHER-Lock
SPRING-Starter pawl
PAWL-Starter
STUD-Starter pawl
NUT-Hex llange
SCREW-Hex Sems, 10-24 x 7e
SCREW-Hex Sems, 8-32 x 7e
PUMP-Automatic oil

t ncludes:

20
21

'22
.23
-24

2
1

1

1

1

2
2
2
2
'|

5
1

1

"25
.26

27
28
29
30
3't
32
a2

34

12940
80361 -2
12689
81 208

A-12819

35
36
37
38
39

68 WASHER-Belleville-69 SCREW-Hex hd., 10-24 x 1/z

70 RETAINER*Nut
71 NUT-Hex, 10-24

TSPBOCKET & DRUM-Spur
(8T, % pitch)

.Denotes new parts tDenotes accessory

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDEHING PABTS

FIGURE 3

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



r
lr

Supen 650 E. Supen 65OE automatic saws

No. Descdotion Parl No. Qtv.

B
A-12717 wB-2

1 SCREW-Pump cover
' 2 COVER-Fuel pump- 3 GASKET-Pump. 4 DIAPHRAGM-Pump

5 SCREEN-lnlet
6 SCREW- 7 VALVE-Choke

' I BALL-Choke friction
' I SPRING-Choke friction
'10 SHAFT-Choke
11 SCREw-Clip-12 CLIP-Throttle shaft

'13 SPRING-Throttle return
"14 SHAFT-Throttle
'15 NEEDLE-Adjustment
16 SPRING-Needle adjustment

'17 VALVE-Throttle
"18 GASKET-Circuit
"19 PLATE-Circuit
'20 SCREW-Circuit plate
21 RING-Screen retainang
22 SCREEN-Check valve

"23 SPRING-Metering lever
24 LEVER-Metering
25 VALVE-lnlet needle
26 P|N-Metering lever
27 SCREW-Metering lever pin
28 GASKET-Metering diaphragm
29 DIAPHRAGM-Metering
30 COVER-Metering diaphragm

'31 GASKET-SeI,32 REPAIR KIT

' Denotes new parts
t lndicatescontentsof RepairKit 12846-4
+ I ndicates contents of Gasket Set 1 2837

64694
12829

+12836
112839

64243
64689
12833

112834
112841

12832
164693
i12880
t12842

12830
t1 284s
164236

12831

+1 28s5
12845 .'
70082
67360
67381

170081
64245

t64229
t64244
rc46e8
+&231
164235
il224

t12837
12846-A

ry" 2
2
1

1

1

2
'|

1

1

'1

1

1

1

1

1

1

1

1

atrsv

. ALWAYS FURNISH MOOEL AND SEBIAL NUMBEF WHEN OBDEHING PARTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



Homelite DiYision of Textron lnc,
P. O. Box7047

14441 Carowinds Boulevard
Charlotte, N. C. 28217

\J

\J

lNl
N]

U1

o
Homelite Division of Textron lnc. ?

HOMELITE
\J

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e




